
C
EU

 2
53

Private Water 
Wells

Continuing Education from the  
American Society of Plumbing Engineers

November 2017

ASPE.ORG/ReadLearnEarn



Private water wells are considered a type of  private water supply because they are designed to provide potable water for a single building or 
facility of  either residential or commercial construction. Normally, a water well that provides potable water to multiple buildings or facilities 
is considered a community water supply. Community water supply systems require more stringent design, a greater volume of  reserve storage 
capacity, redundant pumping systems, a highly scrutinized permit process, and, for the most part, a full-time licensed water system operator. 
[...]
nozzle, which is screwed to the well pipe. As soon as the well point is jetted to the required depth, the well is complete and ready for pumping. 
Gravel should be added around the drill pipe for permanent installation.

Construction of  jetted wells is prohibited in some areas because of  the inability to grout the annular space and the consequent exposure 
of  the well to surface contamination. 

HYDRAULICS OF WELLS 
Figure 9-1 shows a well under two conditions: static (non-pumping) and pumping. Once the pumping of  the well starts, the water table (or 
in the case of  a confined aquifer, the potentiometric surface) is lowered in the vicinity of  the well, and the resulting water table surface is 

3 Read, Learn, Earn November 2017

READ, LEARN, EARN: Private Water Wells



known as the cone of  depression. The decrease in the water level at and 
in the vicinity of  the well is known as the drawdown.   

PROTECTION OF WELLS 
Whenever groundwater pumped from a well is intended for human 
consumption, proper sanitary precautions must be taken to protect the 
water quality. (See the following discussion of  water quality.) Pollution 
sources may exist either above or below the ground surface. Submers-
ible pump installations often are equipped with a pitless adapter, which 
provides an excellent sanitary seal as well as frost protection for the 
discharge piping. A cross-section of  a typical municipal or industrial 
pitless adaptor is illustrated in Figure 9-2. 

Surface pollution can enter a well through either the annular space 
outside the casing or the top of  the well itself. To close avenues of  access 
outside the casing, the annular space should be filled with a sealing grout 
of  cement, bentonite, or a combination thereof.  Polluted surface water 
entry through the top of  the well can be prevented by the provision of  
a water-tight cover to seal the top of  the casing. This seal also allows 
for the removal of  the submersible well pump and discharge piping for 
maintenance.  Some pumps are available with metal bases that provide 
the necessary closure. For pumps with an open type of  base or where 
the pump is not placed directly over the well, a seal is required for the 
annular opening between the discharge pipe and the casing. 

It is desirable to provide a small (sealed) opening in or below the 
pump base to allow for periodic water level measurements. Covers 
around the well should be made of  concrete, elevated above the level 
of  the adjacent land, and sloped away from the well. Where possible, pitless adapters should be used in preference to buried well seals or seals 
located in a concrete pit. 

Subsurface pollution may be introduced by nearby septic systems, adjacent industry, surface runoff, or numerous types of  current and past 
land uses. A contaminated plume can extend a long distance in an underground stream or aquifer. Regular bacteriological and chemical testing 
of  the water quality is required to ensure potability. Whenever a new well is completed or an old well is repaired, contamination from equip-
ment, well materials, or surface water may be introduced. The addition and agitation of  a chlorine compound will disinfect the well, though this 
may corrode old steel-cased wells. Thus, following the disinfection, the well should be pumped to waste until all traces of  chlorine are removed. 
As a final check on the potability of  the water, two samples should be collected 24 hours apart and sent to a certified testing laboratory for 
bacteriological examination.

In regions where winter frost occurs, it is important to protect pumps and water lines from freezing. Pitless adapters are the most common 
method used to protect the well head from freezing and pollution. Pitless adaptors allow for pump discharge below the frost level and at the 
same time provide a check valve for backflow protection. 

When a well is abandoned, it should be sealed properly by filling it with cement grout, bentonite, or a combination thereof. Sealing prevents 
surface contamination from entering the well, prevents accidents and the possible movement of  inferior water from one aquifer to another, and 
conserves water in flowing wells. As necessary, other sealing measures may be needed to ensure that contaminants do not migrate within the 

Figure 9-1 Well Under (A) Static and (B) Pumping Conditions 

(B)(A)

Figure 9-2 Typical Pitless Adaptor

4 Read, Learn, Earn November 2017

READ, LEARN, EARN: Private Water Wells



aquifer by movement in the annular space between the well casing and the bore hole. To ensure that the well is completely sealed, the cement 
and/or bentonite should be pumped under pressure through a tremie pipe or other means at the bottom of  the well and forced upward until 
it reaches the surface. 

WATER DEMAND
The demand for water in a new system is determined by the design engineer. The building system’s dynamic and static requirements are utilized 
in determining the water demand. Consult with the local administrative authority regarding local codes and regulations. Designing water systems 
for firefighting purposes requires knowledge of  a building’s construction, occupancy, and use. Nationally recognized standards, acceptable to 
the local administrative authority under the applicable code, should be followed. 

The flow from a 1½-inch (3-cm) nominal size nozzle at 45 pounds per square inch gauge (psig) (310.3 kilopascals) can be as much as 250 
gallons per minute (gpm) (15.8 liters per second). It is recommended to install a water meter on the well discharge and water meters on the 
non-domestic demands (such as irrigation, fire protection, and heating/cooling loads) to allow the building’s owner to monitor consumption. 

Average daily water use per person will range from 50–100 gallons (189–379 L). For storage purposes, plan for 50–80 gallons per day (189–303 
L/day) minimum. Average water use can be determined by using one of  the following methods.

• For metered water, review the water bill.  Divide the water usage by the number of  days in the billing period and also by the number of  
residents of  the household. If  the water is measured in cubic feet, convert to gallons by multiplying by 7.48.

• If  the water is not metered, determine the water use for each fixture. In addition to showers, bathtubs, sinks, and toilets, remember to 
include appliances such as clothes washers and dishwashers as well as home water treatment systems.  

The well driller may be required to provide well pumping tests to determine the capacity of  the well at various depths of  drilling. When the 
well yields an acceptable flow at a specified depth, a 24-hour test should be performed to confirm the maximum drawdown level at a steady 
pump rate. The pump selected for the well should not exceed the steady-state drawdown level tested.

WATER QUALITY
The Safe Drinking Water Act of  l974, subsequently amended in 1996, requires the administrator of  the EPA to promulgate national standards 
for the purity of  drinking water and corresponding regulations to enforce them. Current EPA regulations include standards establishing maxi-
mum contamination levels, and states have adopted these standards or more stringent standards. Efforts must be made to conform to these 
regulations in all systems. 

Well water is usually satisfactory for drinking because of  the natural filtration created as the water passes through the geological formations. 
However, when an excess of  dissolved minerals or gases is present, the water must be treated. Selection of  the appropriate treatment process 
must be made based on a thorough knowledge of  the water and its chemical composition. The processes employed include filtration, softening, 
coagulation and flocculation, taste and odor control, prophylaxis, and disinfection. These treatment processes are described below. 

Filtration
Where the water is not of  an adequate purity and/or clarity, filters are required. Filters may be either gravity or pressure type and should include 
automatic controls for all functions. These devices may be sand or multimedia (provided that when aggressive or low-pH water is processed, 
the sand does not contain excessive amounts of  limestone or shells). The grade of  the sand and/or type of  media depends on local conditions. 

Coarse sand is less effective in the removal of  turbidity and bacteria, while fine sand requires a shorter period between washings. Filters may 
use layers of  various grades of  sand and gravel to minimize filter gravel upset and loss of  sand. These units may include anthracite coal particles 
or activated carbon, both of  which are often effective in removing objectionable tastes, odors, and other impurities. Filters should be backwashed 
and disinfected before being placed back in service. Parallel filtration prevents interruption of  the supply water during backwash and/or cleaning. 

Softening 
The two methods of  reducing any dissolved calcium and magnesium that are suitable for large water supplies are the zeolite process and the 
lime soda method. The zeolite process replaces the calcium and magnesium chlorides, and all residues (backwash) must be disposed of  in loca-
tions where the groundwater will not be contaminated. Zeolite systems may be automated or manual. When iron is removed by this process, 
the oxides may clog the filter beds. Cleaning the beds requires high-velocity washing. 

The lime soda method removes calcium, magnesium, manganese, iron, and carbon dioxide. The pH is raised, and most units effectively 
destroy any harmful organisms. This method produces considerable quantities of  sludge, which requires proper disposal. The lime soda method 
involves a large installation and skilled operation. Equipment is needed to mix and feed chemicals and for flocculation, settling, recarbonating, 
and filtering. When iron is not removed, it may be held in solution in cool water up to 72 hours by the addition of  hexametaphosphate. This 
chemical may prevent incrustation in water with a high pH.

Scale and Corrosion Control 
Elimination of  any excessive scale and corrosion of  the piping system is important. This may be accomplished by the proper choice of  piping 
materials or by chemical treatment of  the water. Specifying a plastic distribution system will not protect the metallic piping and equipment in 
buildings. The control of  hardness, dissolved oxygen and carbon dioxide, and acidity may be necessary. Sodium hexametaphosphate commonly 
is used for corrosion control, scale prevention, and removal of  hardness. 

5 Read, Learn, Earn November 2017

READ, LEARN, EARN: Private Water Wells



Taste and Odor Control 
Potassium permanganate oxidizes iron and manganese, forming a precipitate. This compound also acts as an algaecide. Oxygenation is another 
way to treat the water, which may (in some cases) be more effective than treating it with potassium permanganate. Activated carbon has been 
found to be effective in removing phenolic compounds as well as certain other undesirable materials. Sodium thiosulfate or sodium bisulfate 
has been used to remove chlorine from water, and copper sulfate will destroy living organic matter. 

Prophylaxis 
Fluoride sometimes is added to the water with the intent of  reducing dental cavities. Where amounts of  fluoride are excessive, tooth enamel 
will become mottled. Some waters have adequate or even excessive fluoride in their natural state. 

Well Disinfection 
For large water systems, chlorination is an inexpensive method compared to ultraviolet radiation and ozone treatment. Gaseous chlorine is used 
in large installations, while calcium and sodium hypochlorite are satisfactory for small systems. 

Harmful bacteria or viruses can enter a well through holes or other defects in the casing. They can also enter a well when it is first constructed 
or later when it is repaired or serviced. Every new well must be disinfected after it is drilled and before the water is used for drinking or cooking. 
A well must also be disinfected whenever it is opened for repairs. If  a well is flooded, assume that it has become contaminated, and both the 
well and the plumbing system need to be thoroughly disinfected. Disinfection should eliminate potentially harmful bacteria and viruses from the 
water, and it should be repeated if  water testing reveals that indicator bacteria are still present. If  these organisms are still present after several 
attempts to disinfect the well, the source of  contamination in the well or water system should be located and removed, and the well should be 
checked for any defects.

The simplest and most effective product for disinfecting all parts of  a water system is plain chlorine bleach with no additives. Whenever 
the pump is primed, chlorinated water should be used. With proper precautions, chlorine solutions are safe and easy to use. After disinfection, 
the chlorinated water should be flushed from the well and plumbing system. The chlorinated water should not be discharged directly into the 
septic system. An outside faucet and hose should be used to discharge the chlorine solution to a location away from lawns and gardens. After 
the chlorine has been flushed from the well, the relatively small amount of  chlorine solution still in the plumbing can be drained directly into 
the septic system.  Licensed well contractors are familiar with proper disinfection procedures.

Radon Contamination 
In areas where radon (a radioactive gas) is present in low quantities in the ground, the water might be contaminated. Treatment may be neces-
sary to eliminate radon from the water, and water softening often is used to accomplish this. Filtering water through a granulated active carbon 
filter is also an effective means of  treatment. Consult an experienced water treatment system manufacturer to determine the best method of  
treatment based on the level of  radon present.

Water Testing
Drinking water should be free of  disease-causing organisms and should not contain harmful levels of  chemicals. Two standard tests—for coli-
form bacteria and nitrate—should be performed regularly on every well. Testing for other contaminants may also be advisable.

When a new well is constructed, laws require the water to be tested for coliform bacteria, nitrate, and arsenic. The person who constructs 
the well is responsible for obtaining a water sample and having it tested by a certified laboratory. At a minimum, private wells should be tested 
for coliform bacteria once a year and for nitrates every two or three years. Before collecting a water sample for testing, contact the laboratory 
for bottles and instructions.

SYSTEM ELEMENTS 
A typical residential water system utilizing a well as the source is shown in Figure 9-3.

Pumps 
Well pumps produce flow by transforming mechanical energy into hydraulic energy. The selection of  a particular size and type of  pump depends 
on several factors: 

• Required pumping capacity
• Well diameter and depth
• Depth and variability of  pumping level
• Straightness of  the well
• Sand pumping
• Total pumping head
• Duration of  pumping
• Type of  power available
• Cost
The total pumping head, or total dynamic head, of  a pump represents the total vertical lift and pumped distance of  the water from the well. 

The total pumping head increases with the discharge rate and consists of  the following components: 
• Drawdown inside the well (including aquifer and well losses)

6 Read, Learn, Earn November 2017

READ, LEARN, EARN: Private Water Wells



• Static head, or the difference between the static groundwater level and the static discharge elevation
• Friction losses due to flow through the intake and discharge pipes
The three most common well pump systems are vertical turbine pumps, jet pumps, and submersible pumps. 
The vertical turbine pump is a centrifugal pump in which the motor is placed on top of  the well and a turbine shaft extends below the 

water level. The bottom of  the shaft is connected to impellers that push the water to a discharge pipe at the top of  the well. A cross-section 